



**EKOTEKS LABORATUVAR ve GÖZETİM  
HİZMETLERİ A.Ş.**  
Esenyurt Firuzköy Bulvarı No:29 34325 Avcılar  
İstanbul/ TÜRKİYE

**EKOTEKS**

**TEST REPORT**  
*DENEY RAPORU*

18002753

01-18

**Customer name:** VİNTEKS SAN. VE TİC. LTD. ŞTİ  
**Address:** Bağlar Mah. Osmanpaşa Cad. No:56 34212 Güneşli /İSTANBUL  
**Buyer name:** -  
**Contact Person:** SEVİLAY NİGAR  
**Order No:** -  
**Article No:** MEP0292126 2017.3759 MED 200 PU KOYU KIRMIZI  
**Name and identity of test item:** One sample of back face white knit fabric coated red artificial leather panel.  
**The date of receipt of test item:** 19.01.2018  
**Re-submitted/re-confirmation date:** -  
**Date of test:** 19.01.2018-25.01.2018  
**Remarks:** -  
**Sampling:** The results given in this report belong to the received sample by vendor.  
**End-Use:** -  
**Care Label:** Not specified.  
**Number of pages of the report:** 6

**Seal**

**Date**  
25.01.2018

**Customer Representative**  
Zahide TAPAN

**Head of Testing Laboratory**  
Sevim A. RAZAK

This report shall not be reproduced other than in full except with the permission of the laboratory.  
*Testing reports without signature and seal are not valid.*

**EKOTEKS LABORATUVAR ve GÖZETİM  
HİZMETLERİ A.Ş.**

18002753

01-18

REQUIRED TESTS	RESULT	COMMENTS
<b>PHYSICAL PROPERTIES TESTS</b>		
Flammability	P	
P: Pass F: Fail R: Refer to retailer technologist.		
Test results were evaluated according to BS 7175:1989 Section 3 requirements.		

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor  $k=2$ , providing a level of confidence of approximately 95 %. Tests marked (\*) in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.  
*Testing reports without signature and seal are not valid.*



**EKOTEKS LABORATUVAR ve GÖZETİM  
HİZMETLERİ A.Ş.**

18002753

01-18

## TEST RESULTS

**FLAMMABILITY; BS 7175:1989 Section 3 –Wooden Crib 5 Test**

Original sample was tested

### Conditioning

**Prior to testing:** The sample was conditioned before the test for at least 16 hours in an atmosphere having a temperature of 20±5 °C and a relative humidity of 65±5 %

**Test Condition :** The sample was tested in an atmosphere with a temperature of 15°C to 30°C and relative humidity of 55±20 %.

**Ignition Source :** Source 5 – Pine wood Crib Size 5

(The ignition source was positioned either above and below of the test specimen )

**Position A:** Ignition source placed on top of test specimen

**Position B:** Ignition source placed centrally between legs of rig at the distance below the test specimen given this standard (30±3 mm)

**Testing Substrate :** A mineral wool fibre pad having a thermal conductivity of 0.04 W/m-K and nominal dimensions of 450mmx450mmx25 mm thickness.

“The following test results relate only to the ignitability of the combination of materials under the particular conditions of test ; they are not intended as a means of assessing the full potential fire hazard of the materials in use.”

Criteria Of Ignition	Test 1 (Position A)	Test 1 (Position B)	Test 2 (Position A)	Test 2 (Position B)
<b>Extensive Combustion</b>				
The test specimen is essentially consumed within the specified time (10 minutes after ignition of the crib) (i.e.the length of the specimen consumed is greater than 400 mm in any two orthogonal directions)	NO	NO	NO	NO
<b>Flaming Combustion</b>				
Any flaming of the test specimen at the specified time (10 minutes after ignition of the crib) when using ignition source 5-Wooden Crib No:5	NO	NO	NO	NO
<b>Progressive Smouldering</b>				
Any smouldering of the test specimen producing detectable amounts of glow, heat or smoke at the specified time (10 minutes after ignition of the crib)	NO	NO	NO	NO
<b>Concealed Smouldering</b>				
Any smouldering which can not be detected externally because of the thickness or structure of the test specimen but which is detected on dismantling the test specimen 60 min after placement of the igtition source	NO	NO	NO	NO
<b>RESULT</b>	<b>PASS</b>			

NO : Not observed

NA : Not applicable

**EKOTEKS LABORATUVAR ve GÖZETİM  
HİZMETLERİ A.Ş.**

18002753

01-18

**Test Details**

	<b>Test 1 (Position A)</b>	<b>Test 1 (Position B)</b>	<b>Test 2 (Position A)</b>	<b>Test 2 (Position B)</b>
Time to extinction of flames after crib ignition (min:sec)	03:13	03:37	03:54	04:01
Time to extinction of glowing after flaming ignition (min:sec)	-	-		-
The formation of a hole through the full thickness of the specimen for tests in position A (the ignition source is positioned above of the test specimen)	NA	-	NA	-

“The sample tested meets BS 7175:1989 Section 3 Wooden Crib 5 Test.”

**BELOW 1**



**BELOW 2**



**TOP 1**



**TOP 2**

